



# APPLIED TECHNICAL SERVICES, INCORPORATED

1190 Atlanta Industrial Drive, Marietta, Georgia 30066 • (770) 423-1400 Fax (770) 424-6415

## MATERIALS TEST REPORT

**Ref.** D79216-6, Rev.1<sup>1</sup>

**Date** January 16, 2006

**Page** 1 **of** 1

Vidrepur of America  
2301 NW 84<sup>th</sup> Avenue  
Miami, Florida 33122

Purchase Order #: CC

### Procedure

Test Performed  
Static Coefficient of Friction

Method  
ASTM C 1028-96, as a guide<sup>2</sup>

Test Material  
Glass Tile

Requirements  
None Specified

### Results

Test Material Identification	Test Identification	Results
Vidrepur Mantid	Dry, As Received	$\mu = 0.7075$
	Wet, As Received	$\mu = 0.5837$
	Dry, Cleaned	$\mu = 0.7797$
	Wet, Cleaned	$\mu = 0.5801$

<sup>1</sup>Revision made to change material identification, per customer's request.

<sup>2</sup>A Tinius Olsen universal load frame was used to record the maximum load required to set the test assembly in motion, in place of the Chatillon gauge.

**ISO 9001**

Prepared by:

*R. L. Mason*

R. L. Mason

Materials Testing

Approved by:

*F. Lopez*

F. Lopez

Materials Testing

This report may not be reproduced except in full. This report represents interpretation of the results obtained

from the test specimen and is not to be construed as a guaranty or warranty of the condition of the entire material lot.

ATS904, 02/2002